
ATTACHMENT 7 

 

 
 

Yangibana Rare Earths Project 
 
 

Minor or Preliminary Works:  
Works application 

 

Supplementary documentation 
 

 

 

 

 

 

14 May 2018 

Document Reference:  

 Document Status 
Rev Author Reviewer Approved Date 
A Lara Jefferson Ernest Van  29/04/2018 
0   Kok H. Leong 14/05/2018 

  

https://hastingstechmetals.com/


Yangibana Rare Earths Project 
Works Application: Supplementary Documentation 

 

[2] 
 

TABLE OF CONTENTS 
Acronyms and Abbreviations .................................................................................................................. 5 

1 Introduction .................................................................................................................................... 6 
[...]
footprint.  The core yard will be the storage area of all core samples obtained from drilling programs. 
It will be stored in separated units for easy identifications and retrieval.  Passage ways will be left in 
between units for a forklift to lift core samples.  Some samples will be sent to Perth for laboratory 
analysis whilst new core samples will be stored and logged from recent drillings. 

The equipment stored at the laydown will be a combination of exploration spare parts, and an area 
will be set aside for maintenance and repairs of drill-rigs and other equipment, and the plant long 
lead delivery items.  For example, the rotary kiln will be delivered in 4 circular sections, each 
approximately 4.5 m diameter and 19 m long.  Other components of the rotary kiln will be 
mechanical items.  Another long lead delivery item will be the components for the sulfuric acid 
production equipment.  Concrete footings may also be put in place to aid with storage.  It will be 
delivered in various sizes and shapes, and in many components.  Subject to when the main EPA 
approval is scheduled, there may be other long lead delivery items being stored at this temporary 
laydown area.  

Self-bunded fuel tanks will also be stored on-site.  Power will be supplied from diesel-fuelled 
generators (two 20kVA) using self-bunded temporary diesel storage tanks.  Water will also be 
supplied from an existing groundwater bore and treated to Australian Drinking Water Guidelines.   

Topsoil storage (Hill soils) will require an area of approximately 2.5 ha (200 mm of topsoil collected 
from a disturbance footprint of approx. 25 ha and stored at 2m in height). 



Yangibana Rare Earths Project 
Works Application Supplementary documentation 

[12] 
 

3.4 SITE ACCOMMODATION VILLAGE 

The accommodation facility, located approximately 18km along the proposed access road from the 
Cobra-Gifford Creek road, is built to accommodate a workforce of up to 100 personnel as per the 
following estimates: 

• Water investigations (2 drill rigs – 30 personnel) 
• Geotechnical investigations (5 personnel) 
• Mineral exploration (2-3 drill rigs – 30 -45 personnel) 
• Environmental assessments (4 personnel)  
• Heritage surveys (12 personnel) 
• Preliminary and minor works approval (20 personnel) 
• Borrow pit investigations and transport (5 personnel) 
• Hastings management including H&S Superintendent, Environmental Manager, and 

Engineers (10 personnel) 
• Visitors (Government, investors) (2-6 personnel) 
• Accommodation village operators & security (17 personnel) 

It is not expected that all personnel will be on site at any one time to fill the maximum capacity of 
the site accommodation facility. The majority of occupants will be those that are conducting water 
investigations, mineral exploration activities and accommodation village operators. Other people will 
be arriving and departing intermittently for short periods of time.  

Facilities 

The accommodation village will have the following facilities: 

• Sleeping Quarters 
• Dining/Kitchen 
• Wet Mess 
• Laundry 
• Multipurpose court 
• Gymnasium/Recreation Building 
• First aid medical and emergency response centre 
• Administration and office building 
• Raw water treatment plant and potable water storage tanks 
• Waste Water Treatment Plant and irrigation field 
• Power generation 
• Communication facilities 

In addition, part of the accommodation facility area will also serve as a laydown area for drill cores, 
drill rig maintenance facilities, chemical and hydrocarbon storage facilities, vehicles and machinery. 
Self-bunded fuel storage tanks will also be stored on-site.  

 

 

 

 



Yangibana Rare Earths Project 
Works Application Supplementary documentation 

[13] 
 

Power 

Power will be supplied from three diesel fuelled generator sets, each generating 350kVA.  The total 
power for the early works program is as follows: 

Aspect # Capacity (kVA) Total (kVA) 
Accommodation village 3 350 1050 
Crushing plant 1 70 70 
Fly camp 1 20 20 
Bore (FRW03) 1 20 20 
Exploration camp 1 60 60 
Core yard (saw) 2 3 6 
TOTAL    1226 kVA 
   1.23 MVA 

Fuel for the generator sets will be obtained from self-bunded temporary diesel storage tanks.   

Water supply 

Water will also be supplied from a groundwater bore and treated to Australian Drinking Water 
Guidelines.   

Land clearing and topsoil management 

Vegetation and topsoil will be cleared together to a depth of approximately 200 mm using a lowered 
blade. The vegetation and topsoil will be stockpiled and reinstated during rehabilitation.  Topsoil 
collected (in accordance with the Hastings Land Clearing and Topsoil Stockpile Work Instruction) 
from within the accommodation village footprint will be paddock dumped and stored at a height of 
2m.  Topsoil storage will require an area of approximately 0.6 ha.  

3.5 LANDFILL (CATEGORY 64) 
A small landfill (currently approved under a Programme of Works for the existing exploration 
accommodation village and a second is under assessment) will continue to operate for disposal of 
putrescible waste, however a disturbance footprint of 0.15 ha has been allocated to meet any 
additional volume of putrescible waste from the 100-person accommodation facilities, if required.  
To-date, exploration and investigative activities have not disposed > 20tonnes per annum due to the 
intermittent nature of activities on-site.  

Only putrescible or inert (type 1 or 2) waste will be disposed in the exploration camp landfill:  
Putrescible wastes contain organic materials such as food wastes and wastes of animal or vegetable 
origin, which readily bio-degrade.  General camp and office waste will also be disposed of in this 
landfill.  Given the intermittent number of people residing in the accommodation village at any one 
time, a conservative estimate of no more than 30 tonnes of waste per annum has been allocated.  

No construction, chemical waste or hydrocarbons will be disposed of in the landfill as per 
construction agreements.  These will be removed off-site as per the respective contract agreements. 

The landfill will involve the progressive construction of a series of four small trenches of 2 m x 20 m 
in area and 2 m in depth for use as landfill to support exploration and investigative activities.  These 
landfill trenches will be regularly buried with 100mm of soil to prevent feral fauna and odours.  The 
trenches will be backfilled until level with the surrounding ground on decommissioning and 
rehabilitated. 



Yangibana Rare Earths Project 
Works Application Supplementary documentation 

[14] 
 

3.6 WASTE WATER TREATMENT PLANT (CATEGORY 85) 
The Waste Water Treatment Plant (WWTP) is a containerised 5 stage treatment train, housed in a 
40 foot sea container with external balance and irrigation tanks (Figure 2).  The system is designed to 
treat effluent to Western Australian Class C standards and will be managed in accordance with 
AS/NS 1547:2012 On-site Domestic Wastewater Management.   

Inputs 

Effluent to be treated by the WWTP will be comprised of sewage and grey water from the 
accommodation village. 

Throughput 

The WWTP (Figure 2) will be used to service the accommodation facilities.  The WWTP has the 
capacity to take a maximum throughput of 90m3 per day (90 KL/day), which allows for 260L per 
person per day (i.e. 350-person accommodation village).  During preliminary and minor works, there 
will be up to 100 people residing at the accommodation village, which will increase to 240 people 
during the construction phase (allowing for a max. 300L/person/day) with an actual throughput of 
72m3 per day.  

 

Figure 2 The proposed Waste Water Treatment Plant (provided by Iconic Water solutions) 

 

 

 



Yangibana Rare Earths Project 
Works Application Supplementary documentation 

[15] 
 

Process 

The WWTP (layout is shown in Figure 3) is a 5 stage Bardenpho treatment process (i.e. utilises very 
few chemicals).  The process proceeds as follows: 

• Waste collection (pump station):  The raw sewage, gravity fed from its source, is then 
pumped to the balance tank. This transfer is controlled by pre-set level floats within the 
pump pits. 

• Screening (Spirac screen):  From the pump station, the raw influent passes through a Spirac 
inlet screen which removes inorganic waste in the influent. The inorganic waste is 
dewatered and disposed of into a bin automatically. The screened influent is gravity fed to 
the balance tank. 

• Mass holding (22kL Balance tank):  The Balance tank is a 22kL poly tank designed to handle 
peak flows from the sewage pump pits over a 12 hour period, providing a controlled flow 
twice daily into Primary tank one. The flow rate from the balance tank to Primary tank one is 
set using the flow control valve located in the balance tank (set point is to be determined on 
site). 

• Anaerobic treatment (Primary tank 1):  The Primary tank 1 acts as a holding/mixing tank to 
introduce sludge drawn from the clarifier to the influent. This sludge acts to introduce 
bacteria to the influent and return the converted nitrates to the anoxic zone to be further 
converted to nitrogen gas. The mixed influent flows to the Primary tank 2 using a trickle 
through system to allow the top surface of the water to overflow to the Primary tank two. 
The Waste water in the tank is kept suspended by a mixer.   

• Anoxic treatment (Primary tank 2):  This becomes a true anoxic zone for the treatment 
process allowing de-nitrification to occur. The conditions within the anoxic tank allow 
anaerobic bacteria to flourish, converting oxidised nitrogen in solution to nitrogen gas. This 
tank is also kept suspended via a mixer and has a trickle through system, the same as 
primary 1 tank which flows through to the aeration tank. 

• Aeration (Aeration tank):  This is where the main part of the treatment process is achieved. 
Oxygen is provided via a mixing aerator which is controlled via on/off timers set to maintain 
the dissolved oxygen (DO) levels of between 1-2mg/l. This allows for oxidisation of nutrients, 
reducing ammonia, Biochemical Oxygen Demand (BOD), Chemical Oxygen Demand (COD) 
and the like. Return activated sludge (RAS) is kept to a level of approximately 250-400mg/L 
controlled by the RAS/Waste Activated Sludge (WAS) pump timers. The waste water then 
flows through to the clarifier.   

• Clarification (Clarifier tank):  The clarifier tank is where the suspended activated sludge is 
settled out. As influent enters the clarifier it is dosed and mixed with poly aluminium 
chloride (PAC) this assists with the process by binding the particles together. The sloping 
floor and baffles cause the clear supernatant (treated Effluent) to pass through the baffles 
and into the chlorine contact tank. The settled sludge is removed from the clarifier via a RAS 
pump, which returns the activated sludge to primary one tank to mix with new incoming raw 
sewerage. The RAS pump also acts as a wasting pump to assist in maintaining Mixed Liquor 
Suspended Solids (MLSS) levels. The return line has a 3-way motorised valve which is 
controlled via a timer to allow wasting as required by the system. The wasted sludge gets 
pumped into the sludge thickening tank.   

• Chlorination (Chlorine contact tank):  The Chlorine Contact tank is where chlorine is added 
via a tablet form to reach and maintain a chlorine residue of around 2mg/L. This tank also 
allows for 30mins retention and contact time before entering the final irrigation tank.   

• Irrigation (22kL Irrigation tank):  The Irrigation Tank is the final tank in this Class C system 
and is controlled using level floats.  From the Irrigation tank the treated effluent is either 
transferred to the Class A polishing unit or is discharged through the irrigation flow meter to 



Yangibana Rare Earths Project 
Works Application Supplementary documentation 

[16] 
 

the spray irrigation field (emissions discharge point).  The irrigation tank will also receive 
waste water (500 TDS) from the Reverse Osmosis Plant. 

• Sludge Thickening (9.5kL Sludge thickening tank):  This poly tank is used to thicken excess 
sludge ready for removal via a waste disposal truck. After the settled sludge has thickened, 
the clear supernatant is ready to overflow into a sump and be returned to the balance tank 
during the next wasting. 

Outputs 

The Class C treated wastewater will be disposed in a fenced irrigation field (approximately 1 Ha in 
area for the early works phase and to be expanded to 4 Ha for the construction phase).  All other 
waste will be removed from the site and disposed at an approved disposal facility.  

  



Yangibana Rare Earths Project 
Works Application Supplementary documentation 

[17] 
 

 

 

Figure 3 Layout of waste water treatment plant 



Yangibana Rare Earths Project 
Works Application Supplementary documentation 

[18] 
 

3.7 WATER ABSTRACTION 
A groundwater bore and associated infrastructure, located in the fractured rock aquifer of the 
Frasers pit area, will abstract 0.28 GL/annum.  This water is required during construction of the 
access road and accommodation facilities:  

• As potable water source for personnel; 
• to service the accommodation facilities;  
• to support construction activities; and  
• for dust suppression. 

Hastings has been granted a section 5C licence (Groundwater Licence: GWL183285(2)) to abstract 
water by the Department of Water and Environmental Regulation, as required under the Rights in 
Water and Irrigation Act 1914 (WA). 

 



Yangibana Rare Earths Project 
Works Application Supplementary documentation 

[19] 
 

4 DWER APPROVALS AND OTHER APPROVALS 
Assessment of environmental legislation relevant to the Project highlighted a number of approvals 
and licenses, which are required prior to the commencement of the Project.  Table 1 summarises the 
environmental legislative framework for the Project, and outlines approvals sought and /or required 
for the Project.   

Table 1  Environmental Legislative Framework for the Yangibana Project  

Relevant Legislation & 
Regulatory Agency 

Environmental Factor 
Regulated / Affected 

Relevant Approval / 
Requirement 

Environment Protection and 
Biodiversity Conservation Act 
1999 (EPBC Act) 
Commonwealth Department of 
the Environment and Energy 
(DoEE) 

Matters of National 
Environmental Significance:  

The Preliminary or minor works of 
this Proposal occur as a 
component of a larger Project 
currently assessed as a ‘controlled 
action’ under the EPBC Act.   
Two approvals under section 156 
of the EPBC Act approval has 
been granted for the minor or 
preliminary works. 

Environmental Protection Act 
1986, Part IV (EP Act) 
Environmental Protection 
Authority (EPA) 

Key environmental factors: 
• Flora and Vegetation 
• Subterranean Fauna 
• Terrestrial Environmental 

Quality 
• Inland Water Environmental 

Quality 
• Human Health 

Ministerial approval under Part IV 
of the EP Act.  A S41A(3) approval 
to conduct the preliminary or 
minor works has been granted by 
the EPA Chairman for the entire 
scope of works. 

EP Act, Part V 
Department of Water and 
Environmental Regulation 
(DWER); Department of Mines, 
Industry Regulation and Safety 
(DMIRS) 

Pollution to land, air and water. 
Prescribed premises categories 
that may be applicable include: 
(12) Screening plant 
(54 or 85) Sewage facility 
(64) Landfill 
 
Clearing of native vegetation 

Works approvals and operating 
licence / registration under Part V 
of the EP Act.  The category 12 
screening plant and the category 
85 sewage facility works 
application is the subject of this 
application. 
A Native Vegetation Clearing 
Permit (NVCP; Purpose Permit 
7834/1) has been granted by 
DMIRS to clear 52.5 Ha on 
tenements L09/80 and L09/81 for 
the access road and 
accommodation village.   
A second NVCP application 
(CPS 8050) is currently under 
assessment for the access road 